For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

h

5051009
and Higher

Model # Engine Model # l
Serial # Engine Serial #
Date Purchased Engine Spec. #

2005 XXW, XT-72 PARTS MANUAL

700034 July, 2004

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

NRENsyE MNIINNRNnyEen

EIIE OV ¥ k1r

Congratulations on your purchase of a DIXIE CHOPPER lawn

mower. We believe you have exercised excellent judgement, and are most
appreciative of your patronage.

Your DIXIE CHOPPER Dealer is your #1 SOURCE for
DIXIE CHOPPER parts and service !

Please call or visit your nearest authorized Dixie Chopper Dealer for
additional service information.

AUTHORIZED DEALER

Let us know how you are getting along with your new CHOPPER!
www.dixiechopper.com

Dixie Chopper reserves the right to make changes or add improvements to its products at any time without
incurring any obligation to make such changes to products previously manufactured. Neither Dixie Chopper, nor
its dealers, accept responsiblility for variations which may be evident in the actual specifications of its products and

the statements and descriptions contained in this publication

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

FRNNINE DEIINDRDEN

IFNIR UIIUT T 7

CONTENTS

Quick Reference Parts

Decals

Decal Placement

Frame

Crossmember & Engine Adjustment
Wheels & Tires

Foot Pedal

Deck Lift System

ocDC

Deck

Hubs and Belts

Transmission Frame
Transmission & Drive

Wheel Motor

Hydraulic Hose Diagram

Fuel System

Throttle

Body

Brake

Center Hub

Engine POD

XXW4600 Engine Oil Routing
Engine 23Hp Kohler

Engine 27Hp & 32Hp Guardian
Guardian Engine Oil Routing
Electrical Diagram 23Hp Kohler
Electrical Diagram 27Hp & 32Hp Guardian
Notes

O N OGN -

10
11
12
13
15
17
21
24
26
29
K
33
36

sHRER2B8Y

WWW.mymowerparts.com




PRIIr NIINDDrNn

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

EPNINEE ONNUN ¥ ERAF—

XXW, XT-72 MODEL
QUICK REFERENCE PARTS

MODEL XXW4600 XT3200 XXG2703
Engine Kohler 23Hp (2X) | Guardian 32Hp Guardian 27Hp
Deck T2" 72" 72"
Rear Tires 97200 400116 97200
Rear Rims 97130 400054 400014
Rear Tire & Rim (Right & Left) 897200-RB/97200-1.B 400117 400019/400020
Front Tire & Rim {Run Flat) 400129 400129 400129

Filters

B

Engine-Transmission 97345 9907841 9907B41
Engine-Deck 68082 9907885 9907885
Deck 68162 68162

CenterHub - Engine 2 2 | 202586

Fuel Filter 2/97392
Neison Air Filter Primary 25-083-01
Nelson Air Filter Secondary 25.083-04

Donaldson Air Filter (Primary)

OF0106

Donaldson Air Filter (Secondary)

Amsoil Oil Filter

2/ 60119

OE3557

OF0106

0E3557

OE3656

GE3656

60119

Zinga-Hydro Filter

2/68140

2/68140

2 /68140

X Style (Standard)

30227-7T2X 30227-72X 30227-72X
Narrow High Lift Blade (Optional) 30227-7T2H 30227-T2H 30227-72H
Heavy-Duty (Optional) 30227-72N 30227-7T2N 30227-72N

Fiber Washer

W-101

Spindie Bearing 3ioz1s8

Deck Roller {Ctr) 30240-0

Choke Control 2120248 20248

Throttle Cable 2/68249 68249

Brake Cable 65246/65247 65246/65247

Fuel Cap {No Guage) 600035

Control Lever Grip 20287 20257 20257
Throttie Assembly 68251 68250 68250

1

WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

Quad Loop Quad Loop. Quad Loop.

GFF KUK == START

IGNITION

ULL OGN

Snutsh agre el o
e b e ik RIENS O Wt i 5 Tt it T s S8 100003 0 SR HGITE 5 7|

Figur up 4 st R beloe startig snoie Wem up £t 5ot et delnl s e

Bt s D i o .
AT

E«mmm)E

Satien 8 mmmsmsmw iw £ mmcus mn-c:m-w

i S
e £1 uwﬁu.a .

LiE )
EERND
giﬂemmal TERAFRE

__

HUMCA TORTE B My CORTL SESED  uimen CoweE cmn
cEarED L TE  cuEsTA =
Srh UNA INCLINACION. LEMA TRELINAZSOR: ummwuww

) i o #
NOT |CE oo . e e A 75 e

WARRANTY Y0 8 USED ORLY T GOVER CORRECTION OF oo oparatian baripu 3400 KPM walt mault in g aver st nd
MANUFASTURING DEFESTS. 1T WLl NOT BE USED YO COVER 2 macocptaa gusfcy ot ROy bo todicns or ekerving wais otkor
LACK OF MAINTENANCE, QPERATOR MIS-USE, NORMAL WEAR, F tha ongino cannat maintain 3500 RS, wiar 5 10ad, appoter shouw's meuen
ACCIRENTS, CUSTOMER DIS-SATISEACTION OR TRANS- U S0, CORSUIE IIBIUAT, SANIQr EARLAEE Joks SRALOT J3F Y QUASBARS
PORTATICN GHARGES Y0 AND FRON THE SERVICING DEALER. e aecessary adjisbnents.

REF # PART # DESCRIPTION QTY. R REF# PARTH PESCRIPTION Qry.

7771 T = =
DECALS

KKW4600 XT 3200/l | XXG2703

41 |800007 |XXW4500 Front Panel 1 8 97013 VTC Only (Oil Tank) 1
2 (800053 |XT3200 Front Panel 1 9 65436 SBurt'N Turb"N 1
3 |8000R9 | XXG2703 Front Panel 1 410 1264000200210 {VTC y
4 |800014 [lgnition (Twin unit takes two.) 1 414 1800047 Left Fender Decal (Combo) 7
5 |800018 |Docu-Tube Decal (Back Of Seat) 1 42 (800048 Right Fender Decal {Combo) 1
6 |800015 |Choke (Twin unit takes two.) 1 13 |30590 USA Decal (Rear Right Fender) 1
7 (65413 Patent Pending (T-Box) 1

2
WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

DECALS (CONT’D)

QPFERATOR CONTROLLED BISCHARGE ¢HUTE
[e2717 03

Safe operation of this vehicle
is the sole responsibility of the
F or disconnected, voids all
operator. Safmy is an ATTITUDE § warranties expressed or implied, i
and it starts with you! | —

15

high tempilow oif horn ineperable

SO0 i

DECK SPINDLES MUST BE
LUBRICATED EVERY 100 HOURS

= 3
£ MY GEURATE MOWRE UNLIZY GLARD
O QRASE CATIMEN )5 ATTALHES.

e
Grasss 3! i
e e e CoRTAE EorD A o #300518 i i
No Grease..No Warranty” §|
BELT ROUTE ;
19
18

4 \

TORQUE..NOT TALK

21

REF# PART# DESCRIPTION QTY.§ REF# PART# DESCRIPTION QTy.

14 800042 Belt Information 1 418 |65422 Belt Route Decal 1
45 |97072 OCDC Safety Decal 1 49 |800060 L.ucas Deck Hub Decal i
16 97514 Hom Warning 1 20 800050 Right Fender Combo F/Cooler Lid 1
17 |30229 Deck Danger Decal 2 24 B00059 Dixie Power - Torque Decal (XT3200) | 4

3
WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

An American Tradition

FRARTENF DIINNRNDEN
1777717 717N T

REF # PART# escRPTION arv.
22 800033 iFloor Pan Decal 2 28 65437 72" Cut Decal 2 1]
23 (800032 |Fender Decd 2 29 197007 |Pod Deca (On Frame Pod) 1
24 |800020 |Amencan Flag Decal (Side Fender Left) 1 30 (97008 |Cross Member Decal (Under Frame) 1
25 (800008 |Hp+ 1 Decd 1 31 800019 |Roll & Seal Decal 1
26 1800043 |Throttle Start Decal 1 32 |800061 |Lucas Of Decd 1
27 1800022 |Mreme Mowchine 1

4

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

FRARSFEN NEIINNRNRFND

——— A Mt o—

VIR UIIUI T &IT
DECAL PLACEMENT

Decal Placement For XT Right Fender

5

WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

REIEFE DIINnRnrn

—— A — —— a—

LINIE UIIUI I &IF l
FRAME

12 6704572 Bumper - X5 1
i AU IO T - || 13 [W-160  [10mm Flat Washer 3
2 |B204 3g8-i6xt ¥8'wx 3L UBat 4 14 |B179  |3/8-16x2 /2 Bait 3
3 |NB0 3816 Coupling Nut 8 15 |N108 3816 Whiz Flange Nut 3
4 {97096 |Rear Guad 1 16 |30242  11/2" Spacer 6
5 400026 Weldment - Low Ride Seaf Pan 17 400008 [Mourt - Floor Pan Hinge Frame 2
w Hnge 1 18 (97169 |Bumper Cap 2
& 100007 Weldrent - Low Ride
Trensmission Frame

7 |B29 138-16x 5" Bdt
NC07 | 3816 Nylon Locknt
N5 |711620 Nyloc Nt

40 W68 |7/16" Stardard Flat Washer

-]

o

G ] NN -

6
WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

FRINSAF DIINDNREN

DL UITUN I kY

XT3200, XXG2703
CROSSMEMBER & ENGINE ADJUSTMENT

REF # PART # DESCRIPTION QTY.§ REF# PART #
N-103-W [5/16"-18 Whiz Flange Nut 4
97024  |Crossmember 1
72216 |Pull Stop Weldment 1
N-110 1/2"-13 Nut 7
B-281 1/2°-13x15" Endine Adjustment Bolt | 1 43 IN-157 1/2"-13 Whiz Flange Nut
4
4
1

W-113  |5/16" Standard Flat Washer 14 |(W-108  [1/2" Flat Washer
15 1B123  1/2"13x1 1/2" Bolt
16 |[72222 Al Thread 1/2"-13x12 1/2"

wi b (R ORI D

B-156  15/16"-18x2" Gr.5 Bolt
W-107  13/8"x1 5/8" Beveled Washer

=

NN RWBIN -

7
WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

e FRSRIEF MINNDNNTIY

777,17/ 717N

XXW4600 CROSSMEMBER
& CENTER HUB PLACEMENT

REF # PART # DESCRIPTION

N-103-W [5/16"-18 Whiz Flange Nut

QTY.

Pull Stop Weldment
1/72"-13 Nut
1/2"-13x15.5" Engine Adjustment Bolt
516" Standard Flat Washer
5/16"-18x1"

Crossmember
13 |N-157 1/2"-13 Whiz Flange Nut
14 |W-109 | 1/2" Flat Washer

15 |B-123 1/2"-13x1 1/2" Bolt

16 [72222 Al Thread 1/2"-13x12 1/2"

-] D | O] -

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

FRANrEE NINnDnrn

—
—— w—— —" — i e L e S

KNIIE OIS I KT
WHEELS & TIRES

REF# PART#
1 1020 DstCp I
2 [N142 Castle Nut
3 027 iTopBeanirg
4 110206 {Quter Bearing Race
5 g7171  iBotiomBeaing
6 1B S
T 100019 iHeaw Dty Fork |
8 B2 |58V Bdt
g NTI5  INUE-H8-11 Nyloo

40 (67205  lnner Front Whee Bearing
41 400052 {Quter Front Whesl Specer
42 10205  {Quter Frort Whesdl Beerirg
43 400128  |Assenrbly - Rn Flet Tire
& Rm 156.06

frner Front Whedl Spacer

kg
Whee Motor Axle Nut

B123 |12 131 12 Bot i
14" Key - F

o

12" Stowr Lock Nt
W31 TIDx1 2'00.x1/8" Thick
FEx1 12 Cotter Fin

g
WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

nsr niInnnrn

F—y— s s sopop P
w— — I ol s - e

1 777717 "/ T1 7N "]

FOOT PEDAL ASSEMBLY

REF# PARTH# DESCRIPTION QTY.§ REF# PART# DESCRIPTION QTY.

1 [10107-1/2 |Kit - Foot Pedal 1 11 1102281 |Pin
2 102252 Weldment - #50 Foot Lift Arm 1 12 [F-100 3/16" Drive-in Grease Fitting
3 102241 Pawl 1 13 (B3 5/16"-18x1" Bolt

14 [W-113  |5/16" Standard Flat Washer

15 (68219 #50 Chain (include ref #16 )
6" 1 Jam N 16 [10233  1#50 Half Link

Deck Height Pointer 1 17 (10232 #50 Master Link

8 |[N-130 5/16"-18x1 3/4" Coupling Nut 1 18 |20217-25 [Spring

1

1

. N RV, R VR W S R S A e L B B

9 |300007 Deck Height Indicator 19 |30213  |[Hair Pin Clip
10 [10226-1  |Lift Sprocket

10
WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

FRENTFNN MMENSIEED TR

e o e e

| Y 777/17 R IL 7 N T 8 = = =
DECK LIFT SYSTEM

g

.
1 68108 2 7/8" Long Bushing 2
2 |65047 3/4" Long Bushing 2 REF # PART # DESCRIPTION QTy.
3 S-114 1/27-13 Stud 4 12 97456 225 ib. Return 8pring 1
4 N-157 1/2"-13 Whiz Flange Nut 8 13 (B-241 3/8"-16 Eye Bolt 1
5 68105 3/8" Long Bushing 1 14 [N-108 3/8"-16 W hiz Flange Nut 1
6 68104 #50 Small Sprocket 4 15 W-154 3/4" Flat Washer 4
7 68106 1 3/18" Bushing 1 16 |B-240 3/4"-9x11" Bolt 1
8 68103 Deck Lift Sprocket #50 7 17 |B-23% 3/4"-9x10" Bolt 1
g 890710005 #50-67P Rear Deck Lifi Chain 2 18 |N-158 3/4"-9 Nyioc Nut 2
10 68217 #50 Front Deck Lift Chain 2 19 68110 3/4™ x 34 3/4" Rod 1
41 {990710002 #50 Return Spring Chain 1 20 10232 #50 Master Link 10

11

WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

MRENrEF DI nnrmn

— - o — —— S T e I 1. s——

VIR UIIUI 1 &I |
72” OCDC

REF # PARY # BESCRIPTION

Bolt

W.104 | 3/8" Standard Flat Washer
20252 |Spring
800014 [Handie 3/8"-24 Nut

68142  {1"x1" Plastic Plug
N-107  {¥/8"-16 Nylon Locknut
20224 |Hair Pin Clip

67258  iHandle Grip

16 [P-102 3/8"x1.25" Clenvs Pin 1 l

wr | N | | ] o] -]

QiAW =S

—
l

12
WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

FRENIEN DIINDNFED

— i s e - — — b

AUSFNIR UIIUN I IT

72” Deck

13
WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

IRERFENE DNIDDFN__

. AJNIIE UIIUT § KT 1
72” DECK

|| 36 /816 Nylon Lok Nut 1
00057 Puiley Guerd 2 | [ 37 (W08 |98 At Washer 6
2 (12 Spring 2 38 |P113 161" Foll Fin 1
3 |{N-108 Y8 Whiz Flange Nt 51 39 (3211 [Enguaging Sralt 1
4 165308 ider Spring Tab 2 40 (3210 |CamWeldrent 1
=501 5 Top Plale Waldet v e
6 33000130111 iLeft 34+DeTeb 1
T 224 Heipin Clip 10 41 (97343 Erouaging Rod 1
8 P12 ¥8'%1.25" Clenis Fin 6 42 1302098 |Correcting Amm Bracket 1
9 |32 Left Scissor Amn 1 43 302075 |Enguaging Spring 1
10 N1 58"-11 Nyloc Jam Nut 5 44 221725 |Retum Spring 1
41 |302400 Long Roller 3 45 [NAT3 #10 Nyloc Nut 1
12 |B2%6 H8'-11x9" Camiage Bolt 3 46 13212 |Enguaging Harde 1
43 |B110 ¥8'-16x¥4" Cariage Bolt 29 47 18245 #10-24¢1 1/47 Camiape Bolt 1
8'-16x1.25" Carriage Boit 10 48 1

58'x 12" Bushing (Brass)

30018 |Right Bowot Bafie
N-181 5811 Jam Lock Nt
30224 Flat lder Pulley

4" - 20 Whz Flange Nt

16 Weldrrent - Folier Bracket gy e
1 B3 19/8"-11x63" Cariage Bolt 1 49 (300011 Weldment- Tiangie Plate 1
48 67240 Short Foller 2 50 |B185 5811 x 2" Bolt 2
19 W13 58" Fia Washer 6 51 (N8O 5811 Jam Lock Nt 2
20 300019 Left Bloaout Baffle 1 52 68224 Fla Ider Pulley 1
21 110203 Specer 1 53 |24 V ider Pulley 1
22 B-254 81117 Carriage Bolt 1 54 (B-117 V213125 Bolt 1
23 BA72 174201 Bt 4 55 |W-140 58" 1D, x 158" 0D, Nylon Washer 4
24 IF100 16" Dive in Greasse Fifting 2 56 151290 T-ider Slide Bushing 2
25 |67131 57 W-112 11/2" Lock Washer 1
26 58 {6825 |Tder Side 1
27 1323 Right Scissor Amn 1 59 |B223 3B8-16x2 14" Carviage Bolt 2
28 3300013010 {Right 3+Hole Tab 1 60 [3R14-72 1Stabilizer Bar 2
29 (G4 Ring Clip 2 61 W49 |5/8" Waer Spring Washer 10
30 (300086 3Hole Tab 4 62 |B190 8'-1ect 12
31 |P103 3’8" x 2" Cendis Fin 2 63 (300055 |72 Center Front Bafle

65

66

67

2
1
B135  |¥8-1x!" Camiage Bot 4
1
2
1

Use individually or a combination of 10203, 65278 and 30112 to achieve proper belt
alignment between the triangle plate and the top center deck spindle pulley.

E———

14
WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

FRILEF DIINDDren

LININIR ONSUN ¥ LY = = I’
XT3200, XXG2703
HUBS AND BELTS

174" Washer
W-137 %2 Bellenitle Washer

9N7ETEXINS 16,75 Split Pulley

0. x 1 12 O x V8 Washer
0218 Sedled Bearing

3241 Deck Hub {2 Snap Rings & 1 Bearing)
iR 1/4"-28 Grease Fiting

ey
<

17 (302171 Long Blade Shaft 1

OO~ D (AN
z
g

PRI G] W W[ W | i th

219 inner Deck Hub Spacer - l
10 (30217 Short Biade Shaft Deck Beit {B-162)

1

i
Fan- 'x8 1/4" Stee! Gray wDecal 3
Engine - Trars, Belt (not shown) (B41) i
Snap Ring
Spindie Caps 2

RIBINNBS

15
WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

QTY.RB REF #

I

o LT Lol ) ]

77777/ " /T 7™
XXW4600 TWIN
HUBS AND BELTS

(e s )a] of 2}

DESCRIPTION
5/8" Belleville Washer

—

L | N-167 1714 Jam Nut

2 (W45 10 x 1 3/4" OD. x 14" Washer 10 i

3 W37 1"x2" Believille Washer 6 6.00° Puliey

4 |9907675X1008 |6.75" Split Pulley 3 Leng Blade Shaft

5  |wW-131¢ 1D x 11/2" OD. x 1/8" Washer 4 3 .
6 |20218 Sealed Bearing 3 Eng B-82) T
7 30244 Deck Hub (2 Snap Ring & 1 Bearing} 3 Deck Beit (B-162) 1

8 iF-102 Grease Filting 3 Fan - 1"x 8 1/4" Steel Gray w/Decal 3
g 30218 Inner Deck Hub Spacer 3 Engine - Trans. (B-40} 1
10 {30217 Short Blade Shaft 2 Chuich - Center Drive Belt (8-38) 2

Snap Ring

Spindie Caps

16
WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

REF# PART# DESCRIPTION QTY.J REF# PART# DESCRIFTION QTy.

MRITEE NIiNnnrn

AVINNIR WU 1 RIT
TRANSMISSION FRAME ASSEMBLY

WWW.mymowerparts.com

4 100007 Low Ride Transmission Frame 1 22 (30234 Pulley 1
2 |B-150 516" 2 1/2" Eye Boit 1 124 : chin ‘
3 [N03W  [5/16"-18 Whiz Flange Nut 2
4 |W-171 1/2" 1IDx1 174" OD Teflon Washer 4 1k |48 Mactine Washer
5 |65205 Sieering Block Weldment P 26 (97415 Spacer - Inside Pulley 1
6 20257 Rubber Hendle 2 27 |B-165 3/8"16x2 Boit 1
7 1400037 Foam Lever Sleeve 2 28 |B-124 3/8"x16x1 34" Bolt 1
8 400069 Left Steering Lever 1 29 IW-104 3/8 Standard Flat Washer 1
9 400088 Right Steering Lever 1 30 | 100011 Idler Arm 1
10 |W-156 9/16" Standard Flat Washer 2 31 |200008 Hydraulic Tank 1
11 {W-110 1/2" Machine Washer 2 32 |W-125 3/8"x7/8" Washer Plastic 1
12 |20252 Spring 2 33 |W-126 3/8" Dish Spring Washer 3
13 |N-110 1/2"-43 Nut 2 34 [N-107 3/8"-16 Nylon Locknut 1
14 |N-111 1/2"-13 Hex Nut 2 35 (10222 Spring 1
15 |F-101 114"-28 Grease Fitting 90 degree 2 970 Srder Brac
16 [B-131 5/16-18x1" Bolt 2
17 [B-143G 124 412" Boit 2
18 140218 Seat Strap 2
19 N-1O3W  |5/16"-18 Whiz Flange Nut 6
20 W13 5/16" Standard Washer 4 | [ a1 |67259 2
24 IN117 3/8"-16 Large Flange Lock Nut 1

| S — = = e — e —

17




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

RIVIF NIINDDER

EIIIIL WIrUr 1 &I
XT3200

TRANSMISSION FRAME ASSEMBLY

I
4 B-129 516718 x 2 1/4" Bolt 2 12 20252  |Spring 2
2 |w-113 516" Standard Washer 2 13 [N175 1/2"-13 Coupling Nut 2
3 |N-103 5/16"-18 Hex Nut 2 14 |B-138 12"13x1" Baolt 2
4 (20224 Haimin Clip 4 45 68142 Plastic Plug 1"x1" 2
5 20222 Plastic Bushing 4 16 {67256 Plastic Plug 1"x2" i
% Con 17 |B-165  |3/8™-16x2" Boit
18 iN-108 3/8"-16 whiz Fiange Nut
19 (97021 Wide Fender Brace
20 20223 Spring Backing Clip 2
21 67259 Feam Grip z
22 400037 [Foam Lewer Sleswe P
23 |[N-188 1/4"-20 AR Thread Insert Nut 2
24 [N-152 1/4"-20 insert Nut 6
25 [N-153 5/16"-18 Insert Nut 4
26 |B-203 10-24x3/4" Bolt 4
27 |W-152 #10 Washer 4
28 [200043 |Eleckic Fan 1
29 [200042 iElec. Fan Mount 1
W-110 4 30 (G108 U-Clips 4
31 (W04 3/8" Flat Washer 2

18
WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

. ARENTANF NRINNRNREmn

DN Al Ml e T S W Mt
A ——— —

ANSNIR IV I &ET

XXG2703
TRANSMISSION FRAME ASSEMBLY

REF# PART# DESCRIPTION REF # PART DESCRIPYION
1 8-1238 5/16"-18 x 2 1/4” Boli
2 w-113 5/16" Standard Washer
3 N-103 5/16"-18 Hex Nut .
4 (20224 Hairpin Cilip w achined Bushing
5 20222 Plastic Bushing 12 |20252 Spring
13 |N-175 1/2°-13 Coupling MNut

14 [B-138 1/2"-13x1" Boit

45 |67256 Plastic Plug 1"x2"

16 120223 Spring Backing Clip

17 j67259 Foam Grip

18 [400037 Foam Lever Sleeve

19 [N-188 1/47-20 AR Thread Insert Nut

20 N-152 1/4"-20 insert Nut

Bl @i pIN| R IR NN

21 N-153 5/16"-18 Insert Nut

19
WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

FRELIEE MANADDETY

LIIE OITUT I EIT
XXW4600

TRANSMISSION FRAME ASSEMBLY

REF# PART# DESCRIPTION

1 |B-129 5/16"-18x2 1/4" Bolt

2 1W-113 5/16" Standard Washer 2

3 |N03 5/16"-18 Hex Nut P

4 (20224 Hairpin Clip 4

5 |20222 Plastic Bushing 4 42 |W-110 |1/2" Machinery Bushing

13 |20252 Spring

14 [N-175 1/2"-13 Coupling Nut

15 (B-138 1/2"-13x1" Bolt

16 (68142 Plastic Plug 1"x1"

47 |67256 Plastic Plug 1"x2"

18 (20223 Spring Backing Clip

419 |N-152 1/4"-20 Insert Nut

20 |N-188 1/47-20 AR Thread Insert Nut
24 [N-153 5/16"-18 Insert Nut

20
WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

FRIWEF DIINDDrN

LNk Uiswnr 1 &

XT3200
TRANSMISSION & DRIVE

REF # PART # DESCRIPTION
1 200012 Pump -16 Ser. Right
2 N-168 3/8"-24 Whiz Flange Nut
3 W-169 5/16" Grade 8 Flat Washer
REF# PART# DESCRIPTION QTyY.

15 200013 Pump -16 Ser. Left 1
5 788101 T-Box Gasket 1 16 67015 Case Bleed Fitting 2
6 772150 T-Box Cover Plate 1 17 720186 Straight 1/2"x1/2" Fitting 2
7 792025 T-Box Cover Plate Bolt 4 18 2513030 |Dump Valwe - No Cross Port 2
8 65206 3/8" Threaded Rod 2 19 200003 Beilt Housing - 16 Ser. Pump 2
9 K-102 Woodruff Key 3/16"x3/4" 1 20 788030B |Bearing Plate Gasket 2
10 200040 Fan-7 1/4" 1 24 792026 Belt Housing Bolt 8
14 200041 Transmission Pulley 5 1/4" 1 22 65024 Pump O Ring 2
12 |W-132 3/4" Belleviile Washer 1 23 68031 T-Box Fiiting { Brass ) 1
13 N-114 3/4"-16 Nut 1 24 N-184 3/8"-24 Nut 4
14 65004 High Pressure Port Fitting 4 25 28534 T-Box Piug 1

21
WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

IIE UIIUT | &IT

FRENEE DIINDDER

XXG2703

TRANSMISSION & DRIVE

2 |N68 3/8"-24 Whiz Flange Nut

3 |W-169 Washer - 516" Grade 8 Flat 4
Tho Gt =R
T Box Cower Piate 1 46 |67015  |Case Bleed Fitting 2
T Box Cover Piate Bt ) 17 |65072  |Crarge Purp Int Fitting 2
& Threaded Rod 2 18 |2513030 |Durmp Vahe - no cross port 2
Woodrff Key 3/16'x 34" 1 19 65001  |Small Bell Housing 2
7 114" Fan 1 20 [7880308 {Beaning Hate Gasket 2
E25X7505 Transmission Puliey 7 21 |792006  |Bell Housing Bolt 8
34" Bellevlle Washer 1 22 65024 |Pump ORing 2
34"16 Jam Nt 1 23 |68031 |1 Box Fitting (Brass) 1
Hgh Pressure Port Fitting 4 24 |N184  |3/8'24 Gr. 8 Stendard Hex Nt | 4

"1 | [ 25 (2883  [T-Box Plug E!

22

WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

FRANIEE DIINnNRrene

177771777 T
XXW4600
TRANSMISSION & DRIVE I

I REF# PART#H DESCRIPTION QTY.} REF# PART# DESCRIPTION aTy.
1 1991168006 Pump - Twin Big Right 1 14 (65004 FHigh Pressure Port Fitling 4
2 NS/ 1/2"-13 Whiz Flange Nut 4 15 |991168005|Pump - Twin Big Left 1
3 [N185 1/2°-13 Grade 8 STD. Nut 4 16 (2513030 |Pump Vahe 2
4 10003652011 T Gear Box 1 17 |72016 Fitting 2
5 |783101 T Box Gasket 1 18 |72024  |Belt Housing O-Ring 2
6 |[772150 TBox Cower Plate 1 19 |72001 Big Bell Housing 2
7 (792025 T Box Cower Plate Bolt 4 20 |788030B |Besring Plate Gasket 2
8 |7206 1/2" Threaded Rod 2 24 (792026 |Bell Housing Bolt 8
g |K102 Woodruff Key 3/16"x 3/4" 1 22 68031 T-Box Fitting (Bress) 1
10 200040 Fan-7 1/4" 1 23 72021 1/2"%3/8" 90 Fitting 2
14 200041 Trensmission Pulley - 5 #/4" 1 24 68010 U-Tube Stedd Line 2
12 |W-132 3/4" Bellevlle Washer 1 25 (60124 38" Hose Clamp 2
13 [N114 Nt - 3/4°-16 1 26 (28534  |T-Box Plug 1

u 27 W68 |7/16" Standard Flat Washer Grade 8 | 4

23
WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

LIk OISUr I &I

FRIUEFE Disnnnrn

XT3200, XXG2703
18 Cu. In. WHEEL MOTOR W/BRAKE

REF # PART # DESCRIPTION Ty

18 300012016 Mid Mount Plate 1
19 300014027 18 Drive Link 1
20 300332018 18 Rotor Set E]
24 (300015008 Manifold 1
22 (300012013 Commutator Assembly 1
23 i300018056 Piston 1
24 300018059 Piston Spring 1
25 |300160007G Endcover 1
26 N/A "Not Ordarable” 1
27 1]300335018 18 Rotor Bolis 4
28 300110051 Shait 1

10 1700018013 |Retaining Ring 11 [ 29 |300339102 Shaf Key 7

14 1700018085 |Bearing Spacer 1 | B Tel ol I Biake Kit

42 1300018021 |Front Housing Bearing 1

43 |300018002 |Thrust Washer 2 |

44 [300018003 |Front Thrust Bearing 1

45 [300130035 35" Housing Kit {incl. Ref# 16) 1 PW72693

16 |500018003 |Rear Housing Bearing 1 80016

47 1300018107 jRear Thrust Bearing 1

o —r

i

24

WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

FRENAr NIINDNED

177771/ " /T 7R

XXW4600 24 Cu. In.
WHEEL MOTOR W/BRAKE

DESCRIPTION TY.BREF # PART # DESCRIPTION Qry
e 18 300012016 Mid Mount Plate 1

19 [300014031 24 Drive Link 1
20 (300332024 24 Rotor Set 1
21 |300015008 Manifoid 1
22 1306012013 Commutator Assembiy 1
23 |300018056 Piston 1
24 |300018059 Piston Spring 1
25 (30016800076 Endcover 1
26 |N/A "Not Orderable” 1
27 |300335024 24 Rotor Bolis 4
28 300110051 Shaft 1

40 |700018013 |Retaining Ring 1 29 300339102 Shaft Key 1

41 |700018085 |Bearing Spacer 1 DEWHY

42 |300018021 |Front Housing Bearing 1

13 |300018002 |Thrust Washer 2

44 |300018003 |Front Thrust Bearing 1 _ VY ASHEL o

45 [300130035 |"35" Housing Kit (Incl. Ref # 16) 1 31 |PWT72883 Lock Nut

16 (500018003 |Rear Housing Bearing 1 32 (2000156 Wheel Motor Bracket Face Plate

47 1300018107 |Rear Thrust Bearing 1 {Face Plate Comes With Frame)

————

25
WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

— — = FILIEF DIINDDET - —

DIk UITUI 1 ki1
XT3200
HYDRAULIC HOSE DIAGRAM

REF# PART# DESCRIFTION Qry. REF# PART# DESCRIPTION Qry.

4 200008  |Hydraufic Tark and Cap 1 13 |65000 3/8" Pipe Plug 1
2 46117-C [Oi Cap 14 87013 Ciamps For 65018 14
3 200048 |45 Deg. ¥8"x1/2" Bead Fitting 2 15 |65004 High Pressure Port Fitting 4
4 72016 Straight 1/2"x 12" Fitting 2 16 601034 |Cil Cooler 2
s 68140 Filter - Hydro Zinga 40 Micron 2 17 |68231 #4 Micro Hose Clamp 4

WA Sl NS — e — 15 67015 5 Degres Fiting >

19 (68031 T-Box Fitting ( Brass ) 1

High Pressure Black Hydro Hose Left
8 85075 High Pressure Biack Hydro Hose Right 2 21 97088 2" Clarmg 4
g 200018 iWheel Motor - 18 Cubic In. wibrake 22 g7374 5/16" Black Hose .

10 |67017 190 - Degree Fitting 4 25 (0ie  xorone el -
11 |87104  [Ste Fitting Y 26 72092 - |516" Black Ciamp 1
412 |67008 38" Tee 1 27 28534 T-Box Plug 1
28 67014 Brass Fitting 4 J—j

26
WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

e I IIODDED

LNk U I ki1
XXG2703
HYDRAULIC HOSE DIAGRAM

REF # PART# DESCRIPTION QTY.§ REF # PART# DESCRIPTION Qry.

1 |200008  |Hydraulic Tank and Cap 1 10 |87104 |Steel Fitting 4
2 |401i7C_ |oi Cap 11 |67008  |3/8" Tee i
3 [80125  |90- /8" NPT x3/8" Barb 2 12 |65009  |3/8" Pipe Piug 3
4 155140 |Fiiter - Hydro Zinga 40 Micron 2 13 [67013  [3/8" Green Clamps 18
ear H 14 |60103L |Oil Codler 3

15 68231 #4 Micro Hose Clamp 2

16 |200027 |38 Bilack Ribbed Hose (Exterior Braided)
20 |900018 . |Option 2N Pan tor Fydro Tite

516" Black Hose
22 72012 5/16" Clamp 1

23 167014 Brass Fitting 4

27
WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

FRNRIAF MEIINRNDNEN

— ———

e =y

LI UITUr 1 &ir
XXW4600

HYDRAULIC HOSE DIAGRAM

REF# PART# PESCRIPTION

QTY.Q@ REF # PART # DESCRIPTION QTy.

Hydraulic Tank & Cap 14 [B5075 High Pressure Black Hydro Hose | 2
45 {67013 Clamps for 65108 13
3 72015 Fitting - 90 Deg. 3/8" x 1/2 2 416 68233 #8 Worm Clamp 4
4 68140 Filter - Hydro Zinga 40 Micron 2 17 {85108 3/8" Clear Hose f2i s
5 200025 1/2" Black Braided Hose /it 18 |7202% Straight 1/2"x1/2" Fitting 2
6 200015 High Pressure Black Hydro Hose 2 19 |B5004 High Pressure Port Fitting a1
20 (58031 T-Box Fitting (Brass} 1 ‘
g8 180103-L Qil Cooler 2 21 60115 Fitting - 3/8" Close Nipple 1
9 68231 Worm Clamp 6 22 97374 5/16" Black Hose /.
40 67014 3/8" barb x 1/4" MPT Fitting 5 23 {72012 5/16" Black Clamp 1
44 |B87017 90 degree fitting 4 24 {88010 U-Tube Sieel Line 2
12 [|87104 Steel Fitting 4
43 |801089 3/8" Black Hose /1. 26 128534 T-Box Plug 1
27 200023 |Fitting - 3/8" Pipe Coupler 1

28
WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

FRERSEE SEINDDY

l" - o INIE UITVI 1 &l

XT3200, XXG2703
FUEL SYSTEM

XT3200 5 |97374 |Gas Line - 5/16" 1t
6 |65008 [Gas Line"T"-5/18"
7 168231 Hose Clamp
8
9

o7362 Filter - Gas & Water Parker
72012 Spring Clamp {Black)

] A wa] -

4 4000186 |Vaiwe - Fuel Tank Shut-Off 2

29
WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

FRNRrEFE My Iﬂﬂﬂ"ﬂ

p— — e —

RENIE IV I EIT - =1

XXW4600
FUEL SYSTEM

5 |97374 Gas Line - 5/18" 19
. e : 6 o8zl Hose Clamp 5
et 7  |97392 Filter - Gas & Water Parker 2
3 {40220 Fue! Tank Bushing 2 8 72012 Spring Clamp (Black) 6
4 |400016 |Valwe - Fuel Tank Shut-Off 2
30

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

MIsIr NIINnNnrn

XT3200, XXG2703 ‘
THROTTLE ASSEMBLY

DESCRIPTION

tHandie Grip (Black) REF # PART # DESCRIPTION QTY.

40 [97011 Lower Throttle Mounting Bracket 1

14 |B-108 3/8"-16 x1" Bolt 1
3 5/16" Flange Lock Nut 1 412 |B-107 5/16"-18 x 3/4" Bolt 1
5 IN-107 3/8" <16 Nyloc Nut 1 43 (W-113 5/16" Flat Washer 1
6 |[W-104 3/8" Standard Flat Washer 2 44 [65270 Upper Siainless Throtile Bracket 4
7 [W-i25 3/8" Nylon Washer 3 415 [W-152 #10 Stainless Washer 2
g8 C105 C Clip 2 16 [B-203 10-24x3/4" Stainless Bolt 2

47 IW-153 1/4" Stainless Flat Washer
18 (B-209 1/4"-20x3/4" Bolt

31
WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

RIsIr iinnnRrrn

i A T A S B Wt
— o T— T it} W

EINILR OUINIOI 1 &I i Bl

XXW4600
THROTTLE ASSEMBLY

REF # PART # DESCRIPTION

'n 67258 Handle Grip (Black)

10 97010 Lower Throttle Mounting Bracket
11 |B-165 3/8"-18x2" Hex MHead Boit

12 |B-107 5/16"-18x3/4" Boit

13 [W-113 5/16" Flat Washer

14 |68271 Upper Stainless Throttle Bracket
15 |W-152 #10 Stainless Washer

16 |B-203 10-24x3/4" Stainless Bolt

17 1W-153 1/4" Stainless Flat Washer

18 |B-103 1/4".20x1/2" BoH

19  |N-101 1/47-20 Whiz Flange Nut

ange Loc

N-107 3/8" -16 Nyloc Nut

3/8" Standard Flat Washer
W-125 3/8" Nylon Washer

C-105  iC Clip

aSREws ¥ IV B i ]

o|~o o
=
-
o
oY

NN RO 2R R -] -

32
WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

FRERIEY MENDDIETY

M - LINIE UIIUI I ki1
XT3200
BODY

1 400003 Fender -7 Gal. Low Ride Left 1 19 20275 Grey Carpet 1
F 4000635 Left Fender Mounting Tab 1 26 |N-1086 5/16"-18 Wing Nut 2
3 400033 Left Rear 7 Gal. Fuel Tank Support Bracket 1 21 W-108 3/8™ Fender Washer 2
4 B-103 1/4%.20x1/2" Stainiess Boit 24 22 68272 Fioor Pan 1
5 W -153 1/4" Stainiess Flat Washer 3z 23 B-104 5/187-18x3/4™ Carriage Boilt 2
[ N-101 1/47-20 Stainiess W hiz Flange Nut B 24 B-174 5/18"-18x1 1/4” Bolt 2
7 B-208 1/4°-20X3/4" Staintess Bolt B z5 400007 Connedcting Arm 2
8 400004 Fender - 7 Gal. Low Ride Right 1 26 |w-125 3/8" x 7/8" Plastic Washer 4
9 400034 Right Rear 7Gal. Fuel Tank Support Brasket 1 27 400006 Floor Pan Mounting Bracket {Right} 1
40 400036 Right Ferder Mounting Tab 1 28 N-176 1/47+20 Nylon Lock Nut 4
11 B-105 5/18"-18x1.75" Bolt 2 29 N-13% 5/167-18 Ny'ton Lock Nut 4
12 W-113 5/18" Flat Washer 8 30 (400005 Fioor Pan Mounting Bracket (Left} 1
13 B-131 5/16"-18x1 Bolt 4 31 B-157 114"-20x1/2" Carriage Bolt 4
14 W-118 5{46"x31.5" Fender W asher 4 3z 4G0077 Statniess Steel Front Panel 1
$-115 5/16"-18x1.75" Stud 2 33 20248 Choke 1
N-103-W 5416"-18 W hiz Flange Nut 4 34 20245 tgnition Switch 1
400028 Seat Pan 1 35 68247 Tachometer/Hourmeter Bracket 1
0 36 C-111 Flastic Cap For Floor Pan 2
1t) tio

a9 900018 Docu-Tube (W
40 C-i09 Tie Strap & Clip 2
41 9000147 Cap - S50ft Vinyl (Rec) 2

" e —— c— o e e

33
WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

naar nisnnnrn

LIINIE WITUI I EiT

XXG2703
BODY

REF # PARY # DESCRIPTION GEY. REF # PART # DESCRIPTION ary.
4 400001 Fender - 3 Gal. Low Ride Left H 18 (20275 Grey GCarmel 1
2 400035 Left Fender Mounting Teb k 20 N-108 Bi18"-18 Wing Nut 2
3 £00031 L.eft Rear 3 Gal. Fue! Tank Support Bracket 1 21 W-106 3/8" Fender W asher 2
4 B-103 1/4*-20x1/27 Staintess Boit 10 22 68272 Ficer Pan k!
5 W-153 174" Stainiess Flat Washer 18 23 B.104 5/467.18x3/4" Carriage Bolt 2
6 N-101 1/47-20 Stainless Whiz Flange Nut 10 24 B-174 5/98"-18x1 1/4" Boit 4
7 B.2089 1/4°-20X3/4" Stainless Bolt 8 25 1400007 Connecting Arm 2
8 400002 Fender - 3 Gal. Low Ride Right 1 26 W-125 3/8" x 7/8" FPlastic Washer 4
9 400032 Right Rear 3 Gal. Fuel Tank Support Bracket 1 271 [4000086 Floor Pan Mounting Bracket (Right) 1
40 400036 Right Fender Mounting Tab 1 28 N-176 +/47-20 Nylon Lock Nut 4

14 8-105 5/167-18x1.75" Bolt 2 29 N-£31 5/16"-18 Nylon Lock Nut 4
12 W-113 Ei16" Flat Washer B 30 400008 Ficor Pan Mounting Bracket (Left) 1
13 8-131 5/16"-18x1 Bolt 4 31 B-157 1/4"-20x1/2" Carriage Bolt 4
14 W-118 5/16"x1.5" Fender Washaear 4 3z 400077 Stainiess Steel Front Panal 1
15 5-115 5/16"-18x1.758" Stud 2 33 26248 Choke 1
16 N-103-W 5/16°-18 W hiz Flange Nut 4 34 26245 Ignition Switeh 1
17 406026 Seat Pan 1 35 868247 Tachometes/Hourmeter Bracket 3
; 58 (e 36 c-111 Filastic Cap For Floor Pan 2
37 800016 Docu-Tube {Clear Tube) 1

38 C-10G9 Tie Strap & Chip 2

39 soae17 Cap - Soft Vinyi (Red) 2

34
WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

e =0 FIU/IFr DIINDNDED
LN UNUI 1 kil

XXW4600 BODY

REF # PART # DESCRIPTION QTY. M REF # PART # DESCRIPTION QarTy.
1 400003 Fender - 7 Gal. Low Ride Left 1 <1 W-106 3/8" Fender Washer 2
2 400035 Left Fender Mounting Bracket 1 22 |4C0045 Floor Pana 1
3 400033 Left Rear 7 Gal. Fuel Tank Support Bracket 1 23 [B-104 5/16"-18x3/4" Carriage Bolt 2
4 B-103 1/47-20x17/2" Stainless Steel Bolt 23 24 B-174 5/16"-18x1 1/4” Bolt z
5 W-153 174" Stainless Fiat Washer 32 25 400007 Caonnacting Arm 4
L] N-101 1/4°-20 Stainless Whiz Flange Nut 8 26 (W-125 3/8" Plastic Washer 4
T B.209 1/47-20X3/4" Stainless Steel Boit g 27 14000086 Fioor Pan Mounting Bracket (Right) 1
8 400046 Fender -7 Gal Low Ride Right 1 28 IN-178 1/4"-20 Nylon Lock Nut 4
9 4000634 Right Rear 7Gal. Fuel Tank Support Bracket 1 29 IN-131 5/16"-18 Nyion Lock Nut 4
10 400036 Right Fender Mounting Tab 1 30 j400005 Floor Pan Mounting Bracket {Left) 1
11 B-105 5/18"-18x1.75" Bolt 2 31 B-157 1/47-20x1/2" Carriage Bok 4
12 W-113 5/16" Flat Washer 2 32 1400044 Stainless Steel Front Panel i
13 B-131 5/167-18x1 Bolt 4 33 |20248 Choke 2
14 W-118 5/16"x1.5" Fender W asher 4 34 (20245 ignition Switch 2
15 5-115 5/16"-18x1.75" Stud 2 35 |68247 Tachometer/Hourmeter Bracket 2
16 N-103-W |5/18"-18 Whiz Flange Nut 4 36 |C-111 Plastic Cap F/Floor Pan 2

17 400026 Seat Pan 1 37 (63248 Guage Panel 1
38 (460043 Heat Seat Guard 1
39 940016 Docu-Tube (Clear Tube) 1
40 C-108 Tie Strap & Ciip 2
41 400017 Cap - Soft Vinyl 2
 EErep

Grey Carpet
20 N-1086 5/16"-18 Wing Nut 2

35
WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

Iy niinnnren

LENIR UITVI I &N} =

BRAKE ASSEMBLY

REF# PART# DESCRIPTION QTY. # PARTH# DESCRIPFTION

1 Comnplete Brake -

1/8"x2" Cotter Pin

36
WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

MITArE DIinnnymn
v e S e i m— —_ — — — E— T— —— T """‘"‘W‘-ﬁ——-‘-‘?
IR IV I XX

XXW4600
CENTER HUB ASSEMBLY l

37
WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

aT——————

REF # PART#

_ — , ] | ']/ ol ] |
I - LiIs O I kil

Lo lolelofe)

XXW4600

ENGINE POD ASSEMBLY

DESCRIPTION

QYY.R REF # PART #

DESCRIPTION

0
2

1 |NA Twin Engine Pod { Only ) 14 |W-i04  |3/8" Standard Flat washer 4
2 B-202 1/2".13x7" Bolt 2 15 |N-107 3/8"-16 Nylon Lock Nut 4
3 |B-124 3/8"-16x1 3/4" Bolt 1 16 [B-181 5/8"-11x2 1/2" Bolt 1
4 B-188 58"-11x1 1/4" Bolt 1 17 (W-111 5/8" Lock Washer 1
5 N1 1/2"-13 Jam Hex Nut 5 18 |30234 V-idler Pulley 2
6 |68280 Spring Engine ldler 2 19 |68109 1" QD x 1" Spacer 1
7 IB-124 3/8"-16x1 3/4" Bolt 4 20 ([N-108 3/8"-16 Whiz Flange Nut 1
8 wW-110 172" Machined Bushing 4 214 i68226-R |ldier bracket Right 1
9 [68226-L |ldier Engine Bracket Left 1 22 1B-156 5/16"-18x2" Bolt 8 F
10 (61280 5/8"0D x .381ID x 3/4" Bushing 4 23 IW-113 5/16" Flat Washer 8
411 |W-140 5/8"ID.x 1 5/8"0D. Plastic Washer | 8 24 (W-107 3/8"ID.x 1 5/8" Beweled Washer 2
42 |w-149  |5/8" Wafer Spring Washer 20 25 {N-103-W |5/16"-18 Whiz Flange Nut 8
43 |W-106 |3/8" Fender Washer 4 26 |W-119 1" 0D. x §/8" ID. Machine Bushing Bushing 2
e i — i = T R
38

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

FRERrEy MAIINnnrry

p—— o e et s —— —

F77771 /T 7 ]

XXW4600
TWIN ENGINE POD l

REF # PART# DESCRIPTION QTY. !

4 |68075 Twin Engine Pod { Included - 1,3 ) 1
2 [N-107 3/8"-16 Nyloc Lock Nut 8 ‘
3 |68077 Base Frame Plate 2
4 |600043 Spacer - Mounting Pod 2
5 |B-244 1 3/8"W x 3 1/4"L U-Bolt 4 |

39
WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

FRIUEF NIINDDED

IR Ul 1 kT
XXW4600
ENGINE OIL ROUTING

]
———— ———— ——— — T——

WWW.mymowerparts.com

l REF # PART # DESCRIPTION QTY.B REF # PART # DESCRIPTION

1 |B-172 1/4"-20x1" Bolt 6 Kohler No.|45 Deg.elb-1/4"mpx-.3/8" barb
2 1w-102 |1/4" Flat Washer 8 13 (60113 1/8"x3/8" 90 Deg. Fitting 2
‘ 3 |N-102 1/4".20 Whiz Flange Nut 6 14 |60114 1/8"x3/8" Straight Fitting 2
4 |60119 [Amzoil Filter 2 15 [68231 #4 Clamp 2
5 60122 1Amzoil Filter Mounting Base 2 16 |67013 Spring Clamp {Green) 10
6 68119 Mounting Bracket 1 17 167019 Hose Barb Brass 4
l 7 B-135 3/8"-16x1" Carriage Bolt 2 18 (60109 3/8" Black Hose /i,
8 [10231 Qil Drain Pipe cap 2 19 |67022 1/4" Street Tee 2
9 (68230 |Oil Drain Hose 2 20 (87113 3/8" Male Pipe 3/8" Barb Straight| 2
10 {60102 |3/8" T-Union Fitting 2 21 60116 3/8" Swivel x 3/8" Barb 4
11 (10230 |3/8"x4" Pipe Nipple 1 22 72230 3/8" x 3" Pipe Nipple 1
23 N-108 3/8" Whiz Flange Nut 2
e = o — — e

40



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

Vo {74 ] of

—

nunAnnrn

— BNINIR NIV I EIT T
XXW4600

23Hp KOHLER ENGINE
SET-UP PER ENGINE

1

1 B-103 1/4"-20x1/2" Stainless Steel Bolt 2 8 24-068-20 [Muffier - 23Hp Kohler 1
2 400017 Bracketl - Kohler Oil Cooler 1 9 68306 Spacer 1
3 600016 Bolt - 1/2"x3 1/2" Hex Kohtler 2 10 |[BB300 Ciutch Putley 1

Gil Cooler 11 K-100 1/4"x2 112" Key Siock 1
4 B-101 1/4"-20x1/2" Bolt 4 12 |W-144 7/18" Stainless Belleville Washer 1 ‘
5 W-102 1/4" Fiai Washer 4 13 |W-108 7/18" Lock Washer 1
6 N-102 1/4".20 W hiz Flange Nut 4 14 |B-199 TI18"-20x2" Hex Head Bolt 1
b 60103-1.  |Qil Cooler 1 15 |W-153 1/4" Stainless Washer 2

41

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

mar nunnDDrn,

| LAk OIOI 1 k17 ]
.l XXG2703, XT3200
ENGINE - 27 Hp & 32Hp GUARDIAN

]

QTY. | REF# PART# DESCRIPTION QTY.

N-1D7 3/8°-16 Nyloc Nut (X13200 Only) 1
24 400025 Amsoil Filter Mount (XT3200 Uniy} E]

23 [N-102 T/4720 Whiz Flange Nut {XT 3200 Only) 7

23 [60116 I Swivel to S8 BETE (XTI2Z00 Onlyj 2

24 0113 1/8" x 3/8" 90 Degree Fitting {XT3200 Cnly} 2

I 25 W-102 74" Flal Washer (AT 3200 Uniy} 7
3 W1 7/16" Staintess Belleville Washer 26 (B.172  |1/A30xT BoR (XT3200 Only) 3

4 W-108 716" Lock Washer 1 27 80122 Amsoll Filier Head (XT 3200 Only) 1

5 [B-114 7/16"-20 x 3/4" Hex Head Bolt 1 28 [s011¢ ATSEN Fiet (XF3200 Only) 1

1/4*.20x1/2" Bolt

300105 Bracket - OH Cooler Generac

1
fiie 32 |[W-104 g StEndard Flat Washer {XT 3200 Only) 3
7 |600059 Taiipipe - Guardian Muffler 1 33 10231 3/8" Steel Pipe Cap 1
8 600060 Clamp - Guardian Mufiler Tailpipe 1 34 {68230 Ol Drain Hose Assembly 1
@ 1B-107 5/16"18x3/4" Bolt 2 35 (60162 318" Black Mipe Tee (XT3200 Only} F)
10 |W-113 5/16" Fiat Washer 2 36 (87113 378" Male Pipe 3/8" Barb - Straxght {XT3200 Only) 1
11 |N-103-W 5/16”-18 Whiz Flange Nut 2 37 72230 3/8" Black Pipe Nipple 3" L.ong (XT3200 Only} 1
42 600057 Bracket - LH Muffler H a8 {90115 Turbo Pre-cieaner 1
13 600058 Bracket - RH Muffler H 230 IR i 3 td 3
14 |wW-179 M6 Lock Washer 4
15 [B-288 MB-16x1.0C Bolt 4
16 {045761A Stud - M8 - 1.25 x 16MM 4
17 (052858 Nut - Lock Flange M8 - 1.25 4
18 |K-100 114" Kay 4
19 |B-165 HTE-i6xe, ol (AT3Z00 Unly) 4
1 P e pe— i w—

42
WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

FRENSFEFE DEIINDNREFRN

a——— Do— Y- I P — o Mo oo So—

777717 T R T
32Hp GUARDIAN
ENGINE OIL ROUTING

REF # PART # DESCRIPTION QrTy.
4 60109 3/8" Line ift.
2 68231 #4 Worm Clamps 4
3 67022 1/4" Street Tee 1
4 67019 Hose Barb Brass 1
5 0701858 Oil Filter 1
6 67013 3/8" Green Clamps 4

43
WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

ARERFEE DIINNRNREN

1_ o = LVINIkE UV 1 &1
XXW4600 KOHLER 23Hp
ELECTRICAL DIAGRAM

l 1. ¥White kill wirel

W. . 2. Redicharge wirel
irin 3. Biueistort wirel
KOhI er g 3 2 4. Fused wire to hot post on starterd
Harness 5. treen firom oif sending undl
Cannect ta Kohler Dine Chopper Wlffng HGYﬂ@SS Cannect o ignition
| Wiring Harness Suitch
> .
oR
BLK |
9
BlLK
Voo Guage
R R
| .

_____l 23::;(1 i \ Yoit Guage
l- 2"-au<2.3.4+’a |

, Starter . IBLX
Batlery E ) S - 4 E
_A___J T e SEAT vac Guoge
5 SWITCH
| cowndto V Connect to Seat Relay ‘BLK
; Transmission
ﬁé :;:;?re;c;cnr; ae viewed Frame BLK, .
REF # PART # DESCRIPTION ary.

4 {65526 Twin Hamess 2 14 |20227-36 |36" Red Battrey Cable 1
2 (20245 ignition Switch 2 12 |60117 Horn(Clamp F/Hom P#C-113 2
3 |20246-T Hour Meter/Tach 2 13 40229 Mercury Switch 2
4 |68247 Tach Bracket 2 14 |C-112 Clamp for Mercury Switch 2
5 N/A Batltery 1 15 |65510 Seat Relay 2
6 120228 Battery Strap 1 16 97191 Seat Relay Pigtail 2
7 400085 Battery Box 1 17 (65509 Fuse 2
8 20225-B Red Rubber Boot F/Positive 1 18 {20254 |Fuse Holder 2
9 20227.72 Battery Cabie Positive (72"} 1 19 68238 Vac Guage 2
10 (20226-B Battery Cable Ground (12"} 1 20 |[68239 Volt Guage 1

21 500025 |Wiring - F/Twin Seat Swilch 1

44

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

FRERIEET SRINDIREEY

I o - AITiIE UIIUI 1 KNI

GUARDIAN 27Hp & 32Hp
ELECTRICAL DIAGRAM

= White /Key Switch

S~ - i
,” - | N &
/ A &)
! 4 3 \; Blue L 2,3
/ |

\\_ 2 5 // a—g:a

\l' Bttt - 2lack
Rerd o

Mercury
Swiich
Red & To irensmission
Grey o Gray = Jfeog 1 Frame
= é ‘Coits! Fuet FUEL
5 [t} Pump SOLENDID
i : Purpie Block
Y »
Gieen ? Black
: Starier
) Sclenoid
| White i }
i Starter
= ”*3 2 G4 Red Cable
i
0il Switch "_? I/ 2 GA Black Cabile
Flon Engine %5 1 4 | |
= — =
‘ 12 & Battery
~
s ]
Rectitier On

REF # PART# __DESCRIPTION
4 500004 |Guardian Wiring Hamess
20245  |ignition Switch

20246-T |Hour Meter/Tach

68247  |Tach Bracket ;
N/A Battery 13 eat Relay
14 |97191 Seat Relay Pigtail
15 65509 Fuse

25228 B Batféry Strap Fuse Holder

NibhiWN

| QR QY NS Y

45
WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

FRERIAE SeErIREEY

— p—- -

1 77777/ /717 T |

Notes l

P ——— — —— ———

46
WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

FRILIEE MEIN DR

1777717 /T /NN

Notes

-

a7
WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

FRINEE AT

1 777717 T 7] W‘_l

Notes [

48
WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

T ——— I—

|
1
i
i
; DI NIINDDED
DR UINUI 1 kir
6302 E. County Road 100 North
Coatesville, IN. 46121 |
Phone 1-765-CHOPPER
| www.dixiechopper.com
!

Dixie Chopper, Magic Circle, and the Magic Circle Atom Logo are all trademarks of Magic Circle Corporation and
may not be reproduced without permission,
Printed In USA

Specifications and instructions subject to change without notice.
Print Date 8/04

WWW.mymowerparts.com



